
PARTS LIST AND TOOLS 
NO Description Material SPEC. Q’ty 

 

NO Description Material SPEC. Q’ty 

1 COMPUTER ABS  1 47 SWITCH   1 

2 CABLE    1 48 SCREW 35 M8*P1.25*20L 14 

3 CABLE   1 49 SPRING WASHER 65Mn Ф8.5*Ф13.5*2.5T 14 

4 SCREW 35 M5*12 4 50 FLAT WASHER Q235 Ф8*Ф19*2T 14 

5 COMPUTER TRAY ABS  1 51 END CUP ABS  1 

6 SCREW 35 M5*16 4 52 SCREW 35 ST3.9*1.4*20L 12 

7 FLAT WASHER Q235 Ф8*Ф14*2T 1 53 KNOB PP+Q235  2 

8 SPRING WASHER 65Mn Ф8.5*Ф13.5*2.5T 1 54 REAR STABILIZER Q235  1 

9 T-KNOB ABS+Q23
5 

 1 55 END CUP ABS  1 

10 HANDLE TUBE Q235  1 56 FRAME Q235  1 

11 SEAT   1 57 SCREW 35 M6*16L 4 

12 CARRIAGE BOLTS  M8*55L*S28L 1 58 SPRING WASHER 65Mn Ф6.1*1.6T 8 

13 SLIDE SEAT Q235  1 59 FLAT WASHER Q235 Ф6.5*Ф16*2T 4 

14 SCREW 35 M5*12 2 60 EMS FLYWHEEL   1 

15 COVER ABS  1 61 CONTROL BOARD   1 

16 KNOB ABS+Q23
5 

M8 1 62 WAVE WASHER 65Mn Ф17.5*Ф25*0.3T 1 

17 COVER ABS  1 63 FLAT WASHER 65Mn Ф17.5*Ф25*0.3T 1 

18 SCREW 35 ST2.9*20L 1 64 C CLIP 65Mn Ф15.7*Ф19.4*1T 2 

19 SEAT TUBE Q235  1 65 SCREW 35 ST4.9*16L 2 

20 SLEEVE PP  1 66 STUG ABS  4 

21 BEARING GCr15 6203 2 67 SCREW 35 ST3.9*50L 7 

22 BELT PULLY ABS+Q23
5 

 1 68 SCREW 35 ST3.9*1.4*20L 4 

23 天芯 40Cr+Q23
5 

 1 69 CRASH PAD PVC  1 

24 NUT PA+35 M6 4 70 END CUP ABS  1 

25 BELT RUBBER 415 1 71 FRONT STABILIZER Q235  1 

26 CHAIN COVER ABS  1 72 END CUP ABS  1 

27 LEG 45  1 73 CRASH PAD PVC  1 

28 SCREW 35 M8*P1.0*20L 2 74 SCREW 35 ST3.5*1.4*12L, 2 

29 COVER ABS  2 75 PERMANENT SEAT PP  1 

30 PEDAL PP+Q235  1 76 SEMI-CIRCLE WASHER Q235 Ф8.5*Ф13.5*2.5T 2 

31 SCREW 35 3/16"*3/4" 6 77 CABLE   1 

32 NUT PA+35 M8 1   78 STUG ABS+Q23
5 

 1 

33 BEARING  GCr15 6000 2 79 COVER OF HANDLE 
TUBE 

ABS  1 

34 IDLE WHEEL PC  1 80 HANDLEBAR Q235  1 

35 WAVE WASHER 65Mn φ10.2*φ13*0.3T 1 81 FOAM STR φ20*5T*590L 2 

36 NUT PA+35 M10 1 82 END CUP PVC 7/8" 2 

37 FLAT WASHER Q235 Ф10*Ф30*2T 1 83 COMPUTER TRAY ABS  1 

38 IDLE Q235  1 84 WIRE   1 

39 SPRING 65Mn ODφ20*φ3.0*14n 1 85 WIRE   1 

40 FLAT WASHER Q235 Ф10*Ф30*2T 1  86 WIRE   1 

41 SCREW 35 M5*3.5T 1 87 WIRE   1 



42 SPRING WASHER 65M n Ф5.1*1.1T 1 88 HARPOON SPANNER Q235  1 

43 FLAT WASHER Q235 Ф5*Ф10*1T 1 89 HEX SPANNER Q235  1 

44 SCREW 35 M6*P1.0*16 4 90 SLEEVE SPANNER Q235  1 

45 WASHER 65M n Ф5 4 91 POWER LINE   1 

46 NUT PA+35 M5 1  92     

 


